Department of Environmental Services
222 Saint Louis Street

Suite 816

Baton Rouge, LA 70802



January 31, 2026

CERTIFIED — RETURN RECEIPT REQUESTED

Ms. Cheryl Seager

Director

Water Enforcement Branch (6EN-W)

Compliance Assurance and Enforcement Division
U.S. Environmental Protection Agency, Region VI
1445 Ross Avenue

Dallas, Texas 75202-2733

Re: City of Baton Rouge and Parish of East Baton Rouge
Consent Decree-Civil Action No. 01-978-B-M3

Ninety-fifth (95") Quarterly Report - Period Ending December 31, 2025
Ms. Seager,

Pursuant to Paragraph 51 of the Consent Decree, the City of Baton Rouge and Parish of East
Baton Rouge hereby submits the 95th Consent Decree Quarterly Report covering activities for
[...]
Ave. of Pacific Moon, one gallon of Mountain Fresh, and - .
. mainline has been issued for
two and a half gallons of Beta Magic. One gallon of .
" ; CCTV and cleaning to further
Bleach was used to sanitize the site. :
assess potential structural
defects within the mainline.
Recorded sewage discharge and dispatched wash | A cleaning work order will be
truck to clear the stoppage. The site was washed issued to clear the area of
12/27/2025 | 9335 Burbank Dr. Grease with fresh water and deodorized using two gallons | accumulation of grease and None 1,358 279 192 169 | 7.67 | 0.00
of Pacific Moon. One gallon of Bleach was used to | debris to prevent a future
sanitize the site. overflow.
Recorded the sewer discharge and dispatched Scheduled site visit to
wash truck to clean the area.The site was washed | determine if any blockages
12/27/2025 313 Meadow Bend Blockage - Collection Line with fresh _Water and deodorized using one gallon remain present in nearby area Bayou Fountain 265 321 192 169 767 000
Dr of Mountain Fresh and one gallon of Pacific Moon. | and issue cleaning work order
One gallon of Bleach was used to sanitize the site. | as needed to prevent a future
overflow.
Recorded the sewer discharge and dispatched AN emeraency point repair
wash truck to clean the area.The site was washed was comg Iete)(/j%n the P
12/29/2025 | 5043 Sweetbriar St. | Blockage - Service Line with fresh water and deodorized using one gallon pleted on Dawson Creek 120 5 211 68 7.36 | 0.04
: o damaged service line under
of Mountain Fresh and one gallon of Pacific Moon. .
e ; repair number EPR 1-345.
One gallon of Bleach was used to sanitize the site.
Recorded sewage discharge and dispatched wash | Scheduled site visit to
truck to clear the stoppage. The site was washed determine if any blockages
12/29/2025 2966 Magazine Dr. | Grease with fresh water and deodorized using one gallon | remain present in nearby area |y oo creek 1160 154 211 68  7.36 004
of Mountain Fresh. One gallon of Bleach was used | and issue cleaning work order
to sanitize the site. as needed to prevent a future
overflow.
12/30/2025 17637 Macon Dr Grease Recorded sewage discharge and _dispatched wash Schedu_led_site visit to None 75 278 | 63.6 58 754 | 0.00
truck to clear the stoppage. The site was washed determine if any blockages
Issued: January 31, 2026 Page | D-7



Reporting of Unauthorized Discharges

with fresh water and deodorized using one gallon remain present in nearby area
of Mountain Fresh and one gallon of Pacific Moon. | and issue cleaning work order
Two gallons of Bleach was used to sanitize the as needed to prevent a future
site. overflow.

Recorded sewage discharge and dispatched wash | Scheduled site visit to
truck to clear the stoppage. The site was washed determine if any blockages

13624 Cypress with fresh water and deodorized using one gallon remain present in nearby area

12202 Ridge Ave. Cles of Pacific Moon and one gallon of Mountain Fresh. | and issue cleaning work order BUEITEY CEER S0 AR | B8 = e | B
One gallon of Bleach was used to sanitize the site. | as needed to prevent a future
overflow.

BOD = biochemical oxygen demand
TSS = total suspended solids

Issued: January 31, 2026 Page | D-8






























Treatment Plant Bypass/ Overflow Report

Please fill out the following with the correct information and return to the Lab as soon as
possible:

Treatment Plant: North South
Start: Date 12/04/2025 Time 23:15 Flow (MGD) _180
End: Date 12/05/2025 Time 0115 Flow (MGD) _150

Estimated amount (MG): 2,500,000 (2.5MG)

Type: Bypass Overflow Both
Partial Full
Gravity Force Main/EQ  Both

Location within plant: EQ Basins

Reported to LDEQ?  Yes No
If Yes: Date _ 12/05/2025_Time: 1325
Person who reported incident: Travis Patton

Briefly describe the details of what caused the incident: Flows to the Raw Water Force main/EQ pump
station exceeded pumping capacity and remained elevated to throughout the day with peaks upwards
of 280MGD.

We were on the verge of filling the tanks and causing overflow by ~2345 but one of the Raw Water
Force Main Pumps (#4) failed with an over temp alarm on the thrust bearing causing increased flow to
the EQ Storage Tanks. The pump was able to be reset and was placed back in service, but the tanks were
already nearing capacity and began to overflow. Spill totaling 2,500,000 gallons (2.5 MG) of heavily
diluted and onto site ground and into stormwater runoff areas around the facilities fence line.

As flow subsided the EQ pumps were shut off and wet-well was maintained by Raw Water pumps only.

A sample was collected and sent for analysis. We will begin lime application as the groundwaters recede.

If an overflow occurred, describe what was used to clean up, including amounts used:






Treatment Plant Bypass/ Overflow Report

Please fill out the following with the correct information and return to the Lab as soon as
possible:

Treatment Plant: North South
Start: Date 10/01/2025 Time 1430 Flow (MGD) 34
End: Date 10/01/2025 Time 1430 Flow (MGD) 34

Estimated amount (MG): (.001) MG 1,000 Gallons

Type: Bypass Overflow Both
Partial Full
Gravity Force Main  trickling filter recycle/effluent

Location within plant: Trickling filter 5-8 area

Reported to LDEQ?  Yes No
If Yes: Date 10/02/2025  Time: 1220
Person who reported incident: Travis Patton

Briefly describe the details of what caused the incident:

A pump at the trickling filter pump station that recycles flow for further treatment kicked on in automatic
and surged flow to trickling filters 5-8 hydraulically overloading one of the filters causing a water column
to erupt several feet out of the center feed pipe. Employees were working on the filters electrical box in
the area and notified operations staff immediately. The pump was shut off and placed in out of service

mode to prevent it from starting again. Spill amount approx. 1,000 gallons.



Treatment Plant Bypass/ Overflow Report

Please fill out the following with the correct information and return to the Lab as soon as
possible:

Treatment Plant; North South

Start: Date 10/29/2025 Time _8:50 p.m. Flow (MGD 19 MGD

End: Date _10/29/2025 Time _9:55 p.m. Flow (MGD) 16 MGD

Estimated amount (MG): _Digester Sludge - 0.005MG/ 5000 gallons

Type: Bypass Overflow
Partial Full
Gravity Force Main  Primary Effluent  Secondary Effluent

Location within plant: Digester #3
Reported to LDEQ?  Yes

If Yes: Date  10/30/25 Time; 6.43 a.m.

Person who reported the incident: Christon Guient
Briefly describe the details of what caused the incident:

On October 29, 2025, an overflow occurred due to operations error. The day shift operators were
pumping into digesters in hand and failed to shut it off prior to end of shift. As a result, the excessive
sludge exceeded the digester’s capacity, causing digester #3 to discharge the additional contents from the
roof to its southeast grass and concrete area. The spill was contained on-site with sandbag barriers and
drain covers.

If an overflow occurred, describe what was used to clean up, including amounts used:

The contained area was cleaned by a vacuum truck. The plant staff applied 200 Ibs. of lime to affected
area after cleaning up.



Treatment Plant Bypass/ Overflow Report

Please fill out the following with the correct information and return to the Lab as soon as
possible:

Treatment Plant: North South
Start: Date 11/13/2025 Time 0900 Flow (MGD) 32

End: Date 11/14/2025 Time 1000 Flow (MGD) 30

Estimated amount (MG): 40,000 gal (.04MG)

Type: Bypass Overflow Both
Partial Full
Gravity Force Main Both Trickling Filter Effluent W3 re-use water (Fully Treated)

Location within plant: Final Effluent Pump Station

Reported to LDEQ?  Yes No
If Yes: Date 11/13/2025 Time: 1000
Person who reported incident: Travis Patton
Briefly describe the details of what caused the incident:

A pipe burst underground on the re-use line that feeds the seal water system for the Effluent pumps on
site. Spill is collecting on plant grounds and running off into a ditch leading offsite. Due to the criticality
of this equipment shut down is unfeasible until repairs are ready to be made. Line was repaired on 11/14
1000. Flow to the plant was diverted to onsite storage basins to allow repairs to be made. total volume
spill approx. 40,000 gallons.



Part E:
Consent Decree Compliance Status




Part E. Consent Decree Compliance Status

Requirement: Pursuant to Exhibit | of the Consent Decree, the City/Parish shall report Consent
Decree compliance status in each quarterly report and provide a brief narrative summary of
non-compliance items and any other information required to convey activity status as it relates
to compliance or non-compliance with the Consent Decree.

Compliance Status

1. The City/Parish was not in compliance with the North Wastewater Treatment Plant
(NWWTP) LPDES Permit No. LA0036439 Al# 4843 during the reporting period. The
NWWTP had three permit exceedances: BOD Monthly Average, BOD 7-day average,
and TRC for October; The total amount of stipulated penalties identified for non-
compliant activities at the NWWTP during this reporting period is $4,500.

The root causes are as follows:

October 2025: The monthly average BOD, 7-day average BOD, and TRC exceedances
for October 2025. Both BOD exceedances were due to an accumulation of solids that
ultimately have gone septic. As a result, the facility has experienced poor settling in the
primary clarifiers, impacting downstream processes and final effluent quality. TRC
exceedance was due to an operator error in monitoring and adjusting sodium
hypochlorite feed with the effluent flows.

Corrective actions to be implemented include:

m The operations team has concluded that primary clarification settling is operating at a
reduced capacity. To improve primary clarification settling the facility has investigated
process control options to boost settling during the process.

m  Gravity belt thickeners have been identified as a top priority for solids management within
the facility. Returning the gravity belt thickeners to service will prevent co-thickening of
sludge in the gravity thickeners. Operating the gravity belt thickeners will allow operations to
waste primary sludge to the thickeners and secondary sludge to the gravity belt thickeners.
Currently all wasted sludge is co-thickened in the thickeners. This results in reduced
settleability in the thickeners, contributing to a high turbidity overflow that recycles back to
the influent of the primary clarifiers.

m Retrained operations team on NWWTP permit and its limits. We’ve increased monitoring
and analysis of final effluent’s total residual chlorine bi-hourly.

m Digester 1 is currently offline due to an unknown internal blockage to the unit. It's currently
being used to storage for septic contents from primary settling tanks and gravity thickeners
in efforts to refresh the system. Digester cleaning and repairs are to be contracted out soon.
The contents are to be removed offsite by via contractor emptied to allow for operations to
enter the digester, conduct necessary repairs, and return to service. This will allow
additional sludge removal capacity.

m All primary and secondary sludge pumping has been switched to automatic pumping
schedules versus manual pumping schedules. This provides more consistent blanket
management and solids removal.

Issued: January 31, 2026 Page | App E-1



Consent Decree Compliance Status

m Secondary clarifier beaches have been retrofitted with continuous plant water flush lines to
keep the beaches clean and clear. This, along with automated scum pumping, has allowed
the clarifier surfaces to remain clean and clear of floating scum.

m The City-Parish is currently undergoing a capital repair project to replace the four gates
feeding flow to the north bank trickling filters along with repairs to four of the existing trickling
filters. The facility is currently operating at 50% trickling filter capacity. Completion of this
effort should return the facility to full capacity.

4th Quarter 2025 Stipulated Penalty

Permit # of Per
Level Oct | Nov | Dec Occurrences | Occurrence | Total

BOD
7-Day Avg. (mg/l) 45 49 39 30 1 $1,000 $1,000
Monthly Avg. (mg/l) 30 35 29 27 1 $2,500 $2,500
Monthly Avg. (Ibs./day) | 13,511 | 4945 3062 | 4961 0 $2,500 0
Percent Removal 65% 75 76 83 0 $2,500 0
TSS
7-Day Avg. (mg/l) 45 24 25 26 0 $1,000 0
Monthly Avg. (mg/l) 30 18 18 @ 24 0 $2,500 0
Monthly Avg. (Ibs./day) | 13,511 | 2519 | 1983 4600 0 $2,500 0
Percent Removal 65% 79 79 77 0 $2,500 0
TRC**
Daily Max.(mg/l) 1.3 132 | 1.3 | 13 1 $1,000 $1,000
Fecal Coliform
7-Day Avg. (mg/l) 400 142 | 32 57
col/100m 0 $1,000 0
I
Monthly Avg. (mg/l) 200 43 24 30
col/100m 0 $2,500 0
I
Total | $4,500

C-Compliance

- Reflects Permit

* Modifications as of 8/1/2016
**Modifications as of 9/1/2018

Issued: January 31, 2026 Page | E-2



Consent Decree Compliance Status

2. The City/Parish was not in compliance with the SWWTP LPDES Permit No.
LA0036412 Al# 4841 during the reporting period. The SWWTP had one exceedance
TSS weekly average during the 4th quarter of 2025. The total amount of stipulated
penalties identified for non-compliant activities at the SWWTP during this reporting
period is $1,000

The root causes are as follows:

December 2025: 7-day average TSS exceedance for December 2025 was due to
elevated influent flows brought on by several inches of rain, and an excess of solids
inventory in the final settling tanks. Sustained flow through the facility caused a washout
of solids resulting in higher effluent TSS values for two days. These two elevated values
resulted in the weekly average exceeding the permitted limit.

Corrective actions to be implemented:

m Continued efforts to reduce solids backlog in the facility through an increase in solids
thickening in the gravity thickeners and primary clarifiers as well as rehab of the gravity belt
thickeners.

4th Quarter 2025 Stipulated Penalty
Permit
SWWTP Level

# of Per
Oct | Nov | Dec | Occurrences | Occurrence Total

BOD

7-Day Avg. (mg/l) 45 25 14 17 0 $1,000 0

Monthly Avg. (mg/l) 30 14 13 14 0 $2,500 0

Monthly Avg.

(Ibs./day) 14,512 4587 | 3282 @ 4676 0 $2,500 0

Percent Removal 65% 87 91 89 0 $2,500 0

TSS

7-Day Avg. (mg/l) 45 13 23 53 1 $1,000 $1,000

Monthly Avg. (mg/l) 30 11 13 23 0 $2,500 0

Monthly Avg.

(Ibs./day) 14,512 3755 | 3559 | 10219 0 $2,500 0

Percent Removal 65% 90 89 80 0 $2,500 0

TRC**

Daily Max.(mg/l) 1.2 1.1 1.1 1.0 0 $1,000 0

Fecal Coliform

7-Day Avg. (mg/) ol 55 36 56 0 $1,000 0

Monthly Avg. (mg/l) collzl%%ml % 18 24 0 $2,500 0
Total | $1,000

C-Compliance
- Reflects Permit
* Modifications as of 8/1/2016

Issued: January 31, 2026 Page | E-3



Consent Decree Compliance Status

**Modifications as of 9/1/2018

The City/Parish O [is] X [is not] in full compliance with Consent Decree for the period 10/01/25
to 12/31/25. If not, see comments above.

Issued: January 31, 2026 Page | E-4



	Q4 2025 Combined Overflow and Noncompliance Letters.pdf
	4th Quarter Bypass-Overflows and Excursions Reports_0001
	Binder1
	EQ Overflow 120425
	Overflow report 10012025 South
	Overflow Report_10_29__25
	Spill report South 11132025





